Page 1 of 43

/Imanual place.com/downl oad/cub-cadet-parts-manual -for-model -364-2001/

http

Cub Cadet Padts ND¥seOENModds6ladet Parts Call 606-678-9623 or 606-561-4983
364 (2001)

Full download

N = “ﬂ
_ N N
5 }w wuvwv \
,/ MWf/f/.l 0 mnu, Vi xmwu. /%.M/
o \ T . H\,” /A\ //”I\HH“ILVV
i / o) o /ﬂ// -
\ N~ ; Am\ ﬂWﬂ/
NN . 6 Wz \N
\ oG m . | %W/VW /”/W/
A , = By N\ -%_y
\ o J—
/’ @ o A VMJ / m NMWA S V.m -
/7 ‘./// \ . \n/_ © A I ey /IIMwwmuhlln\lﬂHHH...lHu
\_\ /N/ 10 N/ // \Ww / \4\ / A.b// - ~
- ,/V / /ﬂ/ N / x; Mmu /! \ M Vmunﬂlm,jmmm .eylmw, \\ao, o))
wn W N //” \ / \ \ Y ,I # - 0
= SRR / D /0 // 7~ / S Lm /m / - e
\ / / /M/,/ \ / // // \Aﬂ ﬁAwUri... - ,P‘.M |\.” H\! WWM//VH. * - \i
/ / / /M/ // A i\ %@/ p L MW e W — @ Au / \‘..f -
/ | / /// N e @ N \ \ o~ u_ K\A ,AIII N / “& ——
/._ / ( \Y \WMMW/AWI / o. Q . _A \W “w\\#m S // N A mb /// e Y o]
I AT NRIR
/”,u\ \ oo \ «/M\ w N L \ ¥ o
\\ ) e \ /VN/MMAMWMN\ \ A N * \\ \\ g @ /Vuuw \\ AM/ll_o/ /v/t g >
e an A N A \ 4 . SNgh T -
i A W%//oo / ,/ & ,&“\ \ : - ha \\\ s A‘w_ ‘ \N/wv,/ . Mw!// N
o 0 \ N P / A\ //wwnHHH ) -
_mw@.ﬁ*@“ vm—HT - ) : \ ' 5 // &\ ' /\\ ,@WW Mxmmwwm/v_ \V \ \“Wv ", //// ,mw
/ NN Akr/w j N . MWM‘ m wA o \ / / A //// o0
/ N - W) /T Au IMHJV_\ / \_.nH! / N “ 0
\\ o ﬁwm%% . .Mw” T ® \ / \\I@ﬂéﬂ N
o = = T @v N@l ‘ Y/ \\lﬁ / \,
-~ ./M/_ - /(. _ .M”V\W&k& ||\.I Nmm O \\ \\ \% \ / / /wl.
\/, . nm_ M~ M Ve g - \ \ / \\\ “‘ N.r\. . \M\ ) // mw o
AVESNE NNy s 2 0
S ARV NN N NP,
L=l g leles g /€35 8-9- 0 e
,mﬁ r“nf /; W o \\ = /AR m/ \
— SR\ &) / i A
A = A NXs .m/ o/ ¢ // ,
— < km&L / / \ / A A v/ / / .\\\ \
o] - .WWMN e e - /)
= i g (ALY & % 7N
2 SR =S¢ p: N
2 \ av _ )
< \ A ,,m & 88 \
A /s § : o
=< < / / 3+ <
3 3 /i \ o ol
0
&) o / ,mmé\ww i
= o% \‘/I.\u ~t
4 =
< \\
Au_.,\
<t

Thisisthe cut pages sample. DOWWWF}QOW@NMI(@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-364-2001/

For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001) Page 2 of 43
44" Deck Assembly
Ref#  Part Number Qty S/P/F  Description
1 732-0556 1 S  Extension Spring .94 OD x 7.57
2 712-3006 1 /P Hex Nut 1/4-20
3  710-0597 1 /P Hex Cap Screw 1/4-20 x 1.0
4  710-3151 1 /P Hex Cap Screw 5/8-18 x 4.25
5 736-0290 1 /P Flat Washer 5/8 ID x 1.0 OD
6 741-0524 1 S Bearing .6251D x 1.574 OD
7  754-3091 1 S Belt
8 716-3020 1 S Snap Ring
9 750-3164 1 Spacer .635 1D x 2.0
10 712-0239 1 S  HexLock Nut 1/2-20
11 736-0179 1 S  Flat Washer 1/2 x 1.25
12 736-0188 1 /P Flat Washer .76 ID x 1.49 OD
13  741-0338 1 /P Flange Bearing 3/4 ID x .52
14  750-0656 1 /P Spacer .50 0D x .75 1D
15 756-3108 1 Pulley
16 732-0850 1 S  Extension Spring 1.0 OD x 6.140
17 603-0743 1 S Idler Assembly
18  736-0100 1 /P Flat Washer .531 ID x 1.25 OD
19  737-3000 1 S  Grease Fitting
20 738-3172 1 Shoulder Screw
21 603-0741 1 Idler Arm Assembly
22  732-3067 1 Torsion Spring
23  756-3005 1 /P Flat Pulley
24  712-0431 1 S  Flange Lock Nut 3/8-16
25  748-3100 1 Retainer Spring
26 603-0763 1 S  Deck Mounting Plate Assembly
27  712-3004A 1 /P Flange Lock Nut 5/16-18
28  703-2559 1 Stop Bracket
29  710-3008 1 /P Hex Cap Screw 5/16-18 x .75
30 726-3045 1 /P Button Plug
31 703-3742 1 Belt Cover LH
32 712-3010 1 S  Hex Nut5/16-18
33  736-0119 1 S  Lock Washer 5/16
34  738-0213 1 /P Shoulder Screw .498 x 1.445
35 736-0192 1 S  Flat Washer .531 x .93
36 603-0766 1 S  Handle Assembly
37 710-1693 1 Spindle Bolt 3/4-16 x 5.215
38  756-3089 1 Pulley
39 710-3144 1 /P Hex Cap Screw 3/8-16 x 2.0
41  710-1611A 1 Screw 5/16-18 x .750
42  748-3065 1 S  Spindle Spacer
43  715-3003 1 /P Pin
44  747-3013 1 /P Support Pin
45  732-0802 1 Compression Spring .63 OD x 6.3
46  710-1260A 1 /P Hex Washer Screw 5/16-18 x .750
47  750-3119 1 /P Spacer .406 ID x 1.0 OD
48  750-0150 1 Spacer .550 ID x .750 OD
49  603-0734 1 Deck Assembly
50 710-3178 1 /P Carriage Bolt 3/8-16 x .75
51  754-3039 1 S Belt
52 618-3129 1 S Spindle Assembly
53  748-3020 1 Blade Spacer

54 742-3036  \\\VV. mylmov\?erﬂms com



For Discount Cub Cadet Parts Call 606-678-9623 or 606-561-4983

364 (2001)
44" Deck Assembly

Page 3 of 43

Ref#  Part Number Qty S/P/F  Description
55 712-3078 1 /P Hex Flange Nut 3/4-16
56 736-0171 1 S Lock Washer 7/16
57 712-3019 1 S  Hex Nut7/16-14
58 736-0105 1 /P Bell Washer .401 ID x .870 OD
59 703-1890 1 S  Deck Wheel
60 631-0094 1 S  Chute Assembly
61  738-3056 1 S  Shoulder Screw 1/2 x 2.5
62  703-3359 1 Skirt Baffle
63  710-0260A 1 /P Carriage Bolt 5/16-18 x .62
64  731-3316 1 Mulching Plug
65 711-3314 1 S Roller Pin
66 703-3743 1 Belt Cover RH
67  731-3005 1 /P Front Roller
68  714-0115 1 S Pin
69 736-0270 1 /P Bell Washer .265 ID x .75 OD
70  710-0751 1 /P Hex Cap Screw 1/4-20 x .620

WWW.mymowerparts.com



Page 4 of 43

44" Deck Spindle Assembly

Cub Cadet Padts ND¥seOENModds6ladet Parts Call 606-678-9623 or 606-561-4983
364 (2001)

Full download: http://manual place.com/downl oad/cub-cadet-parts-manual -for-model -364-2001/

.,_

R ———

g, A -.lllll. Ill...I:_J i, \lllllr:. \\III.HIII \l..“lllr ) \IIlIlJll ,
YRR RO |
N a (Y . h (' AN a |
:“__i-nn\ l ..i..m.i”m.—..il !....m.i.“m“.\‘ r.....n......J\..‘ .__..;....-i.._‘m ”.._._.muuuu__. \ r,.............j.i\ fi.."J .._.__‘_\ ........... ..._..1\
N \ .., , ,
Y \ , |
,..,_.i /I II’ I .

\ ,..,,
\ \
._n V\____ ,,,,, ,,._ ,._

Floo0e
?%

L

,

\
\,
“\
\
l:.l
“

,‘n
.,,”‘_

-

|

Thisisthe cut pages sample. DOWWWF}@OW@NMI@ com



http://manualplace.com/product/cub-cadet-parts-manual-for-model-364-2001/

